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B4 BTl fe it LF ICR 18650 3.7V 2200mAh 8. 14Wh
o 4 AR Chinese
Name of Sample | & 5 Li-ion Rechargeable Battery LF TCR 18650 3.7V 2200mAh 8. 14%h
English
Haabhg 1121100159
Sample No.
P T )P LR A
Consignor NINGBO HATSHU LIFU BATTERY TECHNOLOGYCO. , LTD.
L b S T ) P L RHAT L )
Manufacturer NINGBO HATSHU LIFU BATTERY TECHNOLOGYCO., LTD.
o 7k PRI CuRg MbsdEF )
el ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7
Test method Section 38.3
- WA M GREAERAE T 1)
I T
$]i7h—/ﬁ ST/SG/AC. 10/11/Rev. 7 38.3 UN Manual of Tests and Criteria ST/SG/AC.10/11/Rev.7
Criterion Section 38.3
¥ o
ARSI e RTIBRHTS
Appearance Blue Cylinder plastics film shell
HSiEg W 9021-10-14 HrAlALE B 2021-10-25 ~ 2021-11-25
Accepted Date T'est Date
FRIERL AR AR A s phili  AMEERG s ik s L Ae s S el
AR Altitude simulation, Thermal test,Vibration, Shock, External short
Test ltems circuit, Tmpact, Overcharge, Forced discharge
SR, RE AT GRS BRE T ST/SG/AC. 10/11/Rev. 7 38. 3bRifEEEK.
The sample has passed the test items of UN Manual of Tests and Criteria
| 5 ST/SG/AC. 10/11/Rev. 7 Section 38.3 9 i‘\ m
QUL
Conclusion % X Y 4;
NN i
AR H W (Dat g 20 20 o
W7 iRechargeable Single Cell Battery./ A o f-’
Hix N ')l"\%ﬁ) {
Comment R:E'L IR
om %
(13)
——
E XK MR R / % B 4 78
Consi 315000
:gzg;zr Post Code
] VE g gl 1 5
Approver: "0 et Checker: Compiler:
RE%

Title:

@l 5 T#fi (Vice chief cngineer)
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. ey > - - 3,
pg | BWAE LA | ARERRSIEERS T BT
No Name of Test Standard requirement or The R At =
. fiSmie Clause Number of Standard Test Result | Conclusion | Remark
ll:i\v’.‘lil (Ll 3% HIBRME T
ﬁgmm 13 ST/SG/ e\(‘. I.()/I l-/ Rev. 7 JR 3A WASTI W% 1
| Alti LN Manual of Tests and Criteria S A oendi Ik /
: tlltUd_e ST/SG/AC. 10/11/Rev. T Section 38.3 Test Tt | cC Appendix 1 P
simulation 3
AT GOl MbRHET
3 t» ST/SG/AC. 10/11/Rev. 7 38.3 34712 I Bf4 4o
2 Th #&&]{lﬁ UN Manual of Tests and Criteria 3)\"”{4/\2\ % lix 2 /\m
ermal test |ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T2 | ¢ 'PPendiX & Pacsid /
assec
WA CRE TR T :
= i) ST/SG/AC. 10/11/Rev. 7 38.3 T3 I B 25
3 v.bﬁﬂj. UN Manual of Tests and Critvri;;| SA:F”;!\ % di% 3 /\ﬁ'&
ibration ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T3 PESITPPENICRX P“ss 1 /
assed
AN GRS HbET
#» ST/SG/AC. 10/11/Rev. 7 38.3 W#AT4 Tl Ef4
4 iy UN Manual of Tests and Criteria R d e Fay /
Shock ; 2 See Appendix 4 &
ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test T4 ‘ Pactud 4
2
B R AT
3 ST/SG/AC. 10/11/Rev. 7 38.3 WAIT5 W 5
5 Ext 5’|‘%’1§.%h UN Manual of Tests and (riteria SL\E,”;!;D(,“(]“ 5 ey /
Xterna ?tort ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test i : Passad :
circui 1.5
AT R ARIET-
ity g\l 9’1’/2(‘3“5;(‘ lgi?ifr&-vﬁ 38.3 Bl48T6 W& 6
6 I UN Manual of Tests and Criteria See Appendix 6 ok /
mpact ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test L S e Passed /
1.6 <
AN (LU AbRIET
A1 ST/SG/AC. 10/11/Rev. 7 38.3 WRHRT7 W& 7
7 ﬁﬁ% UN Manual of Tests and Criteria See Appendix 7 {} 2 /
Over(:harge ST/SG/AC. 10/11/Rev. 7 Section 38.3 Test A ; ; P
et assed
WA QR ABRHET
ES ST/SG/AC. 10/11/Rev. 7 38.3 iR48T8 W 8
8 gﬁ%ﬂm@' UN Manual of Tests and Criteria See Appendix 8 k6 /
Forced discharge [s1/s6/AC. 10/11/Rev. 7 Section 38.3 Test : Pusséd
1.8 5
oM BRBE L AF SREGRIE :21°C-22°C; SRR ME /%
Test Environment Ambient temperature:21°C-22°C;Ambient humidity:/%
Condition
AT A /
Test Item
2 @RI
FE- N = g B} 48
Subcontracted Test NEOEEE / [ % /
Condition Subcontracted | Name Post Code
Laboratory Wik / w15 y
Address Tel

L= > -

s’
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= 1 BRAE LA | P
No. Name of Test Items Altitude simulation
B Bk XIERT Before R E After FERE Py AR
%5 Sample Status R¥ 734 ¥ FF34-#, )% | Mass Loss | Residual &%
Sample Mass ocv Mass oCv OCV  |Other
No. /g N /g v 1% /%  |Event
por | ciomenn llan.7g8a]| 416 | 47,8228 | 4 16 0.00 | 100.00 | ©
002 | CCERRL | 47,9040 | 4.18 [ 47.9101 | 4.18 0.00 | 100.00 | ©
005 | - oCOkaRE | | an.g6d5 | 4118 “|47.8854 | 418 0.00 100.00 | ©
004 | okent | 481974 | 415 | 48.1965 ( 4.14 0.00 99.76 | ©
005 | eickann | N7eaho| S NBT A nag2 | 4,18 0.00 | 100.00 | O
006 | e CIORRRE ST104R 0547;]  4.150 [748.0841 | 4.15 0.00 | 100.00 [ ©
007 | jcEeRt | l47.5764 | 418 | 47.5962 | 4.18 0.00 | 100.00 | ©
008 | jlCERRM. | 47.6627 | 4.18 ) 47.6852 | 4.18 0.00 | 100.00 | ©
oo [FaperioReme TIMar eide)]” 418" 1|47 5048 15 4. 18 0.00 | 100.00 | ©
o10) | L ROCRER L 9128 | 008 | 47,9284 | 4018 0.00 | 100.00 | ©
’\)\’FE EThis Spalcuoﬁi nbllodnntki onally
TG AKX,

%k L-i V
Note: L-Leakage V-Venting D-Disassembly R-Rupture
No Disassembly,No Rupture & No Fire.

TR A DR RAAL PRk 0-Eihh. Rk, A
F-Fire O-No Leakage,No Venting,
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No. Name of Test Items Thermal test
#a|  Heks  [—obi befe BB At | g0k | A0 E St
%5 Sample Status RE ek RE FF 349, /5 | Mass Loss| Residual E2 )
Sample Mass ocv Mass ocv OCV |Other
No. /g N /e A% 1% /% | Event
G0l | ikl | 478028 |- 16 ] dviglan]. 408 0.02 942" | Lo
002 | joacEexl o | A7o010r i o Te iy eo6 | 4106 0.03. i Y9748 |0
003 | givcm=rm | 47854 | Canie i 47eT3a | 406 0.03 97137 a
04 | jockeni | 48,1965, 414 | 481858yl 405 0i028|c797.83 | o
005 | ol W | upiBdspa| S48} an 8362 | 4.06 0.03 97.13:| o
006 | ppesriCREXR SIF154RL0541 I 4. 157 (4850455 |7 4.08 0702 [%98.31 | o
007 | e iiCment llmr.po62 il 4018 | 47.5852 |g4 4.06 0. 02 o743 | o
008 | gl ar B2 e 4. 18| a7 6744 [ 4. 06 0:02 3| 97213 | o
009 | nmieml U dr.9043]| " aiis i "40:8946)] A0 0,02 | 9713 |0
010 | vt |47, 9284 |- Mo1B | MTI9183 ] 4 0b 0.02 | 96.89 [ o

T E

This space intentionally

left blank

Bii: L-#R V-RA DRk R-2k % F-AK 0-Rath. LR, LMK, T E. AKX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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No. Name of Test Items | Vibration
Fox s kA XIL AT Before R After e e AL LS VAT
%5 Sample Status RE F#ke/E| HE | F%HB/E | MassLoss| Residual | HE
Sample Mass oCV Mass oCvV ocV Other
No. /g v /g /v 1% 1% Event
001 s o e ERTA0 | 08| 4T 8181 4.04 0. 00 100. 00 0
002 [ ekl ol 47 8952 | 406 478971 |- 4106 0.00 | 100.00 | o
008 |7 jpnt L E AR AS | T H06 - |  B7as | 54 05 0. 00 99. 75 0
008 |° it g 1859( " 405 4| dg 1868 | 405 0.00 | 100.00 | o
005 | el S G aaepi| S4R06TC "4 937r | 406 0.00 | 100.00 | o
006 | jecmreario® «iiliugiouss || 4. 08,471 4850474 |1 4. 08 0.00 | 100.00 | o
007 | s A a7 5852 [ 4,06 | 47.5866 [£214. 06 0.00 | 100.00 | o
008 | pemracanite | 4706744 (o) 4.06. %, | 47.6757 |1 04 05 0.00 | 99.75 | o
009 [ gepreiedfel o |47.8946 |  4.06 | 47.8961 [ 4.06 0.00 | 100.00 | ©
T et o b B VAT B N B PR R 0.00 | 100.00 | o

}L—Fji;EThis space intentionally

left blank

Bii: LR V-TRA Dk R-KE PR X 0-RaR. RRA. RAHE. RHEE. TAX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.




L T R AR A
AR R & - k4
Shanghai Institute of Chemical Industry

NO. 1121100159
Testing Co., Ltd. Test Report— Appendix 4

6/11
55 BARE 24 |
No. 2 Name of Test Items Shock
RET] Before R After KA [RAGE | e
: L “
e #W’HSQ'T& RE | FRLE| KE F#%-d, /& | Mass Loss Rcslflual él‘:-;)%
B5 Sample Status Vi Pt i tofi OVCV o
Sample " = 7 i . s e
o o
NO. .
001 lC\'lCC::'S{LI‘\,'FzT\;lIL'gvd 47.8151 4.04 47. 8142 1.04 0. 00 100. 00 0
003 | e e bl amieart |l g6 = [ urdeae| o 4 o 0.00 | 99.75 | o
e MR L et T o B R T T 0.00 | 100.00 | o
004 | ooraent o 148.1868| 4.05 | 481856 | 4.05 0.00 | 100.00 | o
005 | et ¢ | gy aa7| “Afide"™ | d8des | 405 0.00 “i|ifagi7s | o
F)oa s nag 1 a8tod7 |0 4. 088 *["45 0468 |0, 08 0. 00 100.00 | ©
007 | g bt (AlGgizenee |08 4.06 | 47.5857 |1 %4. 06 0.00 | 100.00 | ©
&0 i a (&8
008 | | s paee sl | a708T57 | 4. 05%leazs67d6 | M. 05 0.00 | 100.00 | o
&0 ¥ C e
‘ 000, et e o |-47.8961 | - 4.0 . | 47,8950 | ‘4.05 0.00 | 99.75 | o
‘ OL0%| e sl vay. 904 | - ‘a5 |47, 0195 | 4,05 0.00 | 100.00 | o

-2, AThis space intentionally
2 [z left blank

C 0-F it MR MR, B Rk,
Sk LR V-iR 4, DMk R-BREL FRK O-RR. RRA. LA

--Fi -No Leakage,No Venting,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakag
- Disassembly,No Rupture & No Fire.

i
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No. Name of Test Items External short circult
%5 HaRA MA@k &HiRA SR L
Sample No. Sample Status M Extcrn;l(chmpcramrc Other Event

091 \CHC Fully dhargod 56. 3 0

(s 1(\(1(1\&7:?\?}118@(1 55.9 0

003 146 Fualy shaseed 55. 5 0

004 lCY;(‘I\:S];I{,\/"“fﬁ:J%gn(l 56.9 0O

005 1(:\'(1:(:;5'11‘&{:'!‘:1“:131—"&1”(1 55.3 O

006 25(52(};;7?\?1:;%;,“1 57.0 o

007 Y 56. 1 0

008 25000 LS mrged 5.9 0

009 sSatibaly. U 56.2 0

010 ZSé?C;Eﬁ:}\ﬁlEgnd 56.5 0
DRAR This space iubll(:;:kionnl ly left

%z DRk R-#U
Note: D-Disassembly R-Ruptur F-Fire O

FAek Ok, AKX, RAEK.
_No Disassembly,No Fire & No Rupture.
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No. Name of Test Items Impact
> ¥t O > 8
BT GRTITS G T Y o g
Sample No. Sample Status f E‘“““Z‘}CTC‘“P“"““W Other Event
IC
1CYC 50%7% fil :
0il 1CYC 50% Capacity 106.9 0
‘ 1CYC 50%%5 it
012 1CYC 50% Capacity 29.1 0
10YC 50% 75 kit 5 =
o1 1CYC 50% Capacity 42.6
; 10YC 50%7 fit : 5
0l4 1CYC 50% Capacity 116.1
1CYC 50%7%5 it or 0
015 1CYC 50% Capacity 25.2
95CYC 50%%F fit o
016 25CYC 50% Capacity 80.8
25CYC 50%7xfit 26.9 o
017 25CYC 50% Capacity i
25CYC 50%%Z5 it 99.9 0
018 25CYC 50% Capacity
| 95CYC 50925 H 59.2 o
“ 013 25CYC 50% Capacity
25CYC 50%%F it 97.7 0
020 25CYC 50% Capacity o e
\ . This space intentionally left
U‘—F;F‘H ey blank
_//
i Dfiaik F-ALk O-RARAE R L
ol i No Disassembly & No Fire.
Note: D-Disassembly F-Fire O-No S
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)i 7 ¥R B & AR U el
No. Name of Test Items | Qvercharge
|
. > ¥ o .
BT AR -2k 3
sample No. Sample Status Other Event
1CYCoE A= el
021 1CYC Fully charged -
|
1CYCTEA fHL
022 ICYC Fully charged s =)
1CYCHE A eIl o )
023 1CYC Fully charged /’,
1CYCE A it 1)
024 1CYC Fully charged
) 25CYCEAS A6 0
025 25CYC Fully charged ‘
o 25CYCTERFE 0 ’ﬁ
026 95CYC Fully charged 4
& 26CYCoE A E 0 )
027 95CYC Fully charged i
95CYCsE 4 7o 0
028 25CYC Fully charged //
Bl '\rfEE This space intentionally left blank —_—//

&ix: DAk F-RK 0-FfFAR FALK .

Note: D-Disassembly F-Fire 0O-No Disassembly & No Fire.
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A5 5 BRI B LA 0L
Bo. Name of Test Items Forced discharge
k5 ok A HAE
e Smple Sy (;lhcr Event
—
029 \cvC Fo 5 :{ijﬁ-‘:ixrgoa 0
e
030 1CYC lF(i?l(i')-L :{i’fclh%n-god 0
031 16YC Foll. 1? I:;.}ill‘ll, rged R
—
032 e 3 :ﬁyiﬁwged Y
033 1CYC 11-'(:.51‘)5 /:Tilﬁ[clllllurged 0
034 10YC lr(lrlt 1)\L Igi}g{lm-gcd 0
035 10YC 1[“(\}’1(-1;); -/gih.é(clll\durged 0
036 1CYC lfgl},fl}: ‘[(li\xhi{c‘ huen'ged 0
037 1CYC lfgu\lcl}; /:1:1}]}(‘, hulu‘ged 0
038 1CYC lg?ﬁ”} /(1;1"3(' hum*god o)
039 e OFF\?lCl\L /r]l\iifc‘l%argod 0
040 25('\'(’:2 Slﬁrfll\h /(!l\lbskr| l‘;l‘arge(l (0]
041 2m(21f(|}1fl’: {:;i%l}l‘:m-gm 0
042 oo B ‘l-,;?:/:}i;f:#m ged 0
043 2SCYC‘&:,IE\L?'I(:I.’;?Z;iI‘f;Earged 0
044 25(\((2 )l(u\lc 1";: fll.fii' Ea rged 0
045 ¥ i |’1;t'£ %,hfc[ﬁargud 0
046 2scxrc2 jlcj 1C ]‘};Ei/:;i]fcl}{l_‘.urged 0
047 :zscxfcstCJ1C 1"5 ?ihfégax-gcd 0
048 250'02 :)iclx\lc I})t %:ﬁj%‘n-g«d 0

Bii: D-fRAk F-RK O-RARR. RAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

\ e .
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1] 2 550 13 14 15 10 17 18 19

skt 155 45 AR



